™ Manufacturers of Specialty Products
! ~ ! A I W' LBER NE 5 5 for Sport Utility and 4x4 Vehicles

Accessories 316 Millar Avenue « El Cajon, CA 92020

MFG. BY GARVIN INDUSTRIES Phone 619/440-7415 « FAX 619/440-0851

Wilderness Accessories

Universal Ax or Shovel Mounting Bracket

Part# 29910

Parts List

2-Bottom Support Brackets
2-Top Brackets
2-Top Clamps
4-3/8 x 3 Y2 All Thread Tap Bolts
4-3/8 Lockwashers
4-3/8 Nuts

12-3/8 USS Flatwashers
4-3/8 Wingnuts

2-4” High Side Spacers

4-.360 x 3/8 Black Thread Protectors

Installation Instructions

NOTE!!! System was designed to hold one ax or shovel. The brackets are adjustable to

o

accept most any size shovel or ax.

- The mounting system will mount to any height Wilderness Roof Rack. See figures 1,2,

3, & 5 for your specific mounting system.

When mounting a shovel, the blade must wrap around the corner of the rack for
clearance, see figure 4.

Install bottom support plate and top bracket to roof rack side. Spread tap bolts to their
widest position and tighten as shown in figure 5.

Position second bracket about 117 or 12” apart and secure to roof rack side.

Install ax or shovel to top bracket and secure with the top clamp and wingnuts, as shown
in figure S.

Some adjustment will be required to fit your specific ax or shovel.

Re-check tightness of wingnuts on a regular basis or after increased vehicle usage.

Page 1 of 2




vl WILDERNESS ROOF RACK
UNIVERSAL AX OR SHOVEL ROOF RACK BRACKET

PART# 29910

FIGURE 4
R/R
FIGURE 1 FIGURE 2 FIGURE 3 CORNER || S—SHOVEL>
P YR " s S S i T
=y — e e NOTE!!!!
i ! ||| WHEN
e MOUNTING
F ROOF SHOVEL
4 HIGH N\ /5 || @i POSITION f
RACK SIDE : | THE
SPACER | - SHOVEL ,
T TR BLADE |
RooF [ oo AROUND
e e | ROOF
i U—/ RACK
4" SIDE 5" SIDE 6 SIDE CORNER
MOUNTING MOUNTING MOUNTING ROOF RACK i
SIDE L@
FIGURE 5
o [BLACK THREAD | i,
n,/ PROTECTORS \\h
f 6 SIDE | amalo— /\ — T~ 3/8 WINGNUT
i
| MOUNTING | . g
! - ¥_ - 3/8 FLATWASHER
/'7' : S TOP CLAMP
AX OR SHOVEL| — Q\\ y 3/8 NUT praiy
HANDLE & \_\ y A& 3/8 LOCKWASHER ﬂ
" ! » ] 3/8 FLATWASHER
= 27 v :
: = . 3/8 X 3 1/2 TAP ! B TOP ﬂ
— . BOLT MUST ToucH | | - / BRACKET |-
<ryrd ! ROOF RACK SIDES O - < /4
. TO GET PROPER v
SIDE . SIDE -
p | SPACING FOR '
I THE TOP CLAMP v
L L) ' J
- —— -~ BOTTOM
3/8 FLATWASHER SUPPORT O
3/8 X 3 1/2 PLATE
ALL THREAD
L TAP BOLT )
[DRAWING# WA29910] PAGE 2 OF 2

MFG. BY GARVIN INDUSTRIES 316 MILLAR AVE. EL CAJON, CA. 92020 [619]-440-7415




